



บริษัท มหพันธ์ไฟเบอร์ซีเมนต์ จำกัด (มหาชน)

MAHAPHANT FIBRE-CEMENT PUBLIC COMPANY LIMITED

Date 22/06/2009

**Test report:** pH of board

**Sample description** : BCS 000402800000  
**Sample No.** : 14906193

**Test method:**

1. DI water was poured on surface of specimens and left for 1 min.
2. Then pH indicator was touched into wet area after that compare changing of color with standard.

**Test result:**

pH of Shera board is 7-8 as show in the picture.



Tested/analysed by

Thanaporn P.

(Ms. Thanaporn Poonsukcharoen)

Approved by

[Signature]

(Ms. Thunyarak Kanjanakhunthakul)